6358

Model E Rotary Mower &
D40 Blade & C50 Cart
for Compact Tractors

Parts Catalog A1060




MODEL E38-E44R-E44T

D40-D40R DOZER BLADES

C50 DUMP CART

PRICE 75¢ Parts Catalog No. A1060

Hi-Liter 2500 6-73 “w.°

ROTARY MOWER, GRADER BLADE AND DUMP CART

MOWER
SERIAL
NUMBER

NOTE @&

The grader blade serial number i n the back of the mould board.
There is no serial number locat\gﬁ\\ t mp cart,
MODEL DESIGNATI NS TRACTOR APPLICATION
\)
P o 155 195 T9O0
E38 ROTARY X
p \ "

E44 ROTA RY\\N%WER X

E44R ROTARY MOWER X

E44T ROTARY MOWER X

D40 GRADER BLADE X (1) (1)

D40R GRADER BLADE (1) X X

C50 DUMP CART X X X

(1) Will fit, but not recommended.




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lllustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correctpart
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperati at.revised Parts Book

pages be =‘~-s\ to their respective
Parts Books ¢ @- on as received. Failure
to do so.will

:). o confusion and defeat the
purpos thg

indented Desc n

Indented parts in the descriptive list areapart
The quantity shown in the ""Number Required’!
chine except where parts are indented in desc

number required for the preceding assemb

ceding assembly or sub-assembly.

is the number of parts used on a ma-

st. In this case the quantity shown is the
assembly.

REF. PART NO.
A 55159
28 A 56208
20 A 58956
S0 A 55057
31 A 856210 :
32 A 56209 SEAT -socket spring . . . ....0.... cecoesscacse 1
33 G 45175 @ LAMP ASSY - 80Cket @88y . . ... ..ccoocrnvononss 1
16- 836 BOLT - 1/2" x2-1/4" N.F.heX. . c « s o s 00 oo eesesl
S4 132- 104 PIN-cotter, 3/16" X 3", . ... ... vevevosonsancns 1
35 A 55889 STUD -ball,socket & cylinder ......cc0cvceceoons 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hexX. . . . ... .covtvevennnn 4
37 0o2- 4 LOCKWASHER - 1/4"SAE . ... ¢.ccoceocsoonncnaes 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




MOWER SECTION

Page
155 195
E38 E44 E44R
Belts,Driveoooooooo.o-.cooonll 13 15
Driven--...........-....-11 13 15
BladeS« ¢ c c e s s s s 060 e ssssessese b 7 9
Deckooo00..-.0..00..-.0.0011 13 15
GuardS--..-...............-11 13 15
Housing, Spindle ¢ ¢ cccececeeeeeese 5 7 9
Pul].eysooo.--oooooo..ooo-ooll 13 ®
Rod, Lift Lever. ..o..eeueeos. .11 1\@9@15
SPINAleS. e o v v enncnsnananas B @0 9
GRADER ION
o@ Page
&&5 195 T90
@ 40 D40R D40R

Blade...............@@..-19 21 21
Carria.ge.........Q{%-.....lg 21 21

Edge,Cutting....@.........19 21 21

Skids.......l.....'....'...lg 21 21

DUMP CART SECTION

Page
ALL MODELS

DumpCart .. ccceccceeoceocess23

T90
E44T

1%
17

17
17

X
N
;
SERRN AT LA u’i




—_




ROTARY MOWER, GRADER BLADE AND DUMP CART

MODEL E38 ROTARY MOWER
155 GARDEN TRACTOR

EF. PART NO DESCRIPTION

R .

1 10807 HOUSING - mower spindle * * = = **c** st s s o eeeeennanns
2 10899 BEARING - spindle® = ==+ -+t et e v oo, e e s s e e
3 10810 SPACER -Dearing * ** ** -+ cssseeeerecccin..,
4 612 BOLT - 3/8" X 3/411 N.C.HEexX" ¢« c*+ s o0 e s s eeueencacess
5 6 LOCKWASHER - 3/8" * - = ¢« s e et teeetnnieeansonnnens
6 12261 BLADE =moOWEY 14"« « « v+ o o o o e s ot s s o s o oseossesnoen
7 206 BOLT - 3/8"X5/8"N.C.HexX* "~ ccrosteeconacaecns
8 10808 SPINDLE ~outhoard = * = * » » * e« o s et s s oeesesessosnns
9 12177 SPINDLE - center =« * =+ c s e s e oo e e toansecsooccseescs
10 12309 AXLE & ARM - roller lowers - = » « =« c e e e vt et v et vt vnsen
11 12323 ILEVER =rear Jift * * - o * c v o e s c o e e e o o e e e oo eosasssese
12 138- 2033 PIN - spirol roll 1/4" x 1-3/8"+ + c s ccc v e v oo
13 12307 TUBE & ARM - upper, roller support * -+« o-veeeee.n
14  138- 2008 PIN - spirol roll 1/4" x 1-1/8"- -+ cc- oo evtoeeenann
15 310 PIN - cotter 1/8n b 4 A R R O N R .
16 12520 STUD - roller stop * * * =+ -+~ - ®N% c s e e e e e
17 21 LOCKWASHER = 3/8" + + * ¢ - ¢ s o/imd e s et e s enenononn
18 103 NUT - 3/8" ............. ..................
19 12311 BRACKET - center roller .+ - "\t +f\v* e - e e e et v oo v v vt
20 70524 ROLLER - center rubbe 3/ long «« ¢ v v v e v
21 12272 PIATE -rear roller: » » s 0 % Ve ¢ o ¢ ¢ ot v e 0 o v s s s o sesasese
22 108 WASHER - plain 11/16" =3/4"0O.D.c s
23 362 BOLT - 3/8" x 1" R JNeck =« v cstesnsenennns
24 10942 WASHER - bearingd€egl D) « « « »+ ¢ ¢ o ¢ ¢ et e o ot v e s v o s es sasa
25 10822 WASHER - MOW dle ..........................
26 70523 ROLLER -~ rukk 13/16M + + ¢ o v m et et i,
27 12518 ROLLER - r -13/16" .........................

Q> Q .)

Printed in U. S. A,

D
O
%)

@
<

April, 1973






ROTARY MOWER, GRADER BLADE AND DUMP CART 7

MODEL E44 AND E44T ROTARY MOWER
166 GARDEN TRACTOR AND T-90 UTILITY TRANSPORTER

REF. PART NO. DESCRIPTION REQ'D
1 C 10807 HOUSING - mower spindle - = « « « =« ¢ e et et o v nnvns ceee. 3
2 C 10899 BEARmG - spindle .............................. 6
3 C 10810 SPACER -bearing = »+ - cc ¢t v teeeteotncrcnceconsa. 3
4 15- 612 BOLT -3/8"X3/4"N.C.HEX + - ot v v ensseacnnsaconnas 12
5 92- 6 LOCKWASHER - 3/8" - « ¢« e et e v e et e vaeasocenccsonnns 18
6 C 12262 BLADE - mower 15-1/2" ........................... 3
7  115- 206 BOLT = 3/8" X 5/8" N.C. HEX+ « + =+ o o v o ot v v evesennnnns 6
8 C 10808 SPINDLE - outboard « « « « « « « o« o o o v oot s ncuvonasacens 2
9 c 12177 SPINDLE - CENtEI - « « « o s« t o v e v n v csoneoncnsnannsas 1
10 C 11992 AXLE &ARM -roller Iower . .. ... .ceetteneenernnoas 1
11 C 12323 LEVER =Tear Iift - « c c o ¢ ¢ ¢ ¢ e o o o o o s 0 s o s o s nvecowsesns 2
12 138- 2033 PIN - Spirol roll 1/4" X 1=3/8"« « « ¢ ¢ e e e vttt enevannnn 2
13 C 11990 TUBE & ARM - upper, roller support . ............00... 1
14  138- 2008 PIN - spirol roll 1/4" x 1=1/8"+ « + c e s e v v e ev et 1
15 132- 310 PIN - cotter 1/8" X 1"« « o e e e e v v N« ¢ 5000000 N |
16 C 12520 STUD - roller StOp + v e v 0w e v S N\: s oo e00s0essooceoae 1
17 192- 21 LOCKWASHER = 3/8" ¢ « « v v v e (N e e et v eeennnennn. 8
18 129- 103 NUT -3/8"«cceueennannn @69 .................. 6
19 C 12311 BRACKET - center rollerds’s «\e b/ e e vt oo v v v et venenoas 1
20 A 170524 ROLLER - center rubbe /36" long -+ - v e ettt aa.n 1
21 C 12272 PLATE -rear roller «// 00w e ¢ e ¢ s e e s v s s o esoeocenoaes 1
22  195- 108 WASHER - plain 11/18 “3/4" O.D. « st v et 12
23 111- 362 BOLT - 3/8" x 1" N CHEX « « ¢ e et ettt ettt eieinennnn 4
24 C 10942 WASHER -~ bearing 8edl . . ¢« c v vt i v ettt v s e eceenoness 3
25 C 10822 WASHER - mOWEX /APINALE -+ « ¢ ¢ o e e e v vt etoneoeenseenns 3
26 C 12518 ROLLER - rgbbDer—C13/16" « o o ¢ o o o o et s o v oo neasssooes 9

Printed in U. S. A.

April, 1973






ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL E44R ROTARY MOWER

REF. PART NO.
1 C 10807
2 C 10899
3 C 10810
4 15- 612
5 92- 6
6 C 12262
7 115- 206
8 C 10808
9 Cc 1217
10 C 11992
11 C 12323
12 138- 2033
13 C 11990

14 138- 2008
15 132- 310
16 C 12520

17 - 192- 21
18 129- 103
19 C 12311

20 A 70524
21 C 12272
22 195- 108
23 111- 362

24 C 10942
25 C 10822
26 C 12518
27 A 70514
28 A 70523
29 C 12266

Printed in U. S. A,

195 GARDEN TRACTOR

DESCRIPTION

HOUSING - mower spindle ......................
BEARING - spindle ...........................
SPACER -~ bearing ...........................
BOLT - 3/\§vv X3/4"N.C. Hex *+vcocorrecererosen
LOCKWASHER - 3/8" .........................
BLADE - mower 15-1/2"" ¢« e o e v e st ovancccencs
BOLT - 3/8"x5/8"N.C.Hex *+-csccceccocsceses
SPINDLE -outboard +**ccccs s ceeeseccconsecnsss
SPINDLE ~center * * = c« e s c s e e eereecoccnosas
AXLIE &ARM -roller lower =+« -« ¢ s e e s e o e e e eooen
LEVER -rear lift « = « ¢ « ¢ ¢c s e e s s e e e v v o e eo oo
PIN - spirol roll 1/4" x 1-3/8"+ -+ e oo v coseccccncnn
TUBE & ARM - upper,roller supporte « « » -« cccceeeo..
PIN - Spirol roll 1/4" X 1_1/8" ...................

PIN - cotter 1/8" x 1" «+-ooc oo AN
STUD - roller StOp ............ AV R
LOCKWASHER - 3/8" ........ .............

NUT - 3 /8" .............
BRACKET - center roller » - « %} ...............
3

ROLLER - center, rubbe

PLATE -rear roller * ©-0u0\g% ¢ s cceccnsoovcceecses

April, 1973







ROTARY MOWER, GRADER BLADE AND DUMP CART 1
MODEL E38 ROTARY MOWER

155 GARDEN TRACTOR

Printed in U.S.A,

/\
REF. PART NO. DESCRIPTION REQ'D
1 C 12283 DECK - mower E_38 ............................. 1
2 C 13594 COVER - frontdeckbelt » -+« c e o v cevevcncececcnccne.n. 1
3 C 10822 WASHER - mower Spindle .......................... 3
4 126- 19 KEY - Woodruff #11 « « ¢+ ¢+ o e v oo o v eonoonoosocnnansesen 4
5 C 12252 PULLEY -mower drive. « - + ¢ c ¢ e e c et e e et oo oo coveencne 1
6 C 12253 PULILEY -mower decCK « « « s e s ¢ s e 0 e o s s s eessssoessoccse 3
7 131- 172 NUT - Gripco 3/4"-16 HeX- « « « = s e v v e oot ocuoncnonnans 3
8 C 12251 PULILEY -deckidler . ..« cccceoeeces e s s e e s s e e s e e e 1
9 C 12183 BRACKET = idler - « « c ¢ « et c o 0 e c o cooeeoocosessssccs 1
10 C 12225 FRAME -mower lift. . .« ¢ v ot v ottt e oo eevooeencaansa 1
11 C 12230 BELLCRANK - lift . . - . ¢t ¢t c et e v e et et s ecsevsaonnesse 1

. 12 C 12259 LEVER ~front lift ... .. .. ¢ttt i ittt e it sevaasanne 1
13 138- 2002 PIN - spirol Toll 3/16" X 1-1/4" « .+ e ettt it eie i eaeaenn 1
14 C 12250 CLAMDP =~ tUDE « « ¢ « o et o s s s e s v s oonsncnoesnaocsesnns 1
15 C 12254 LEVER -tensioning « .+« « v c c e vt e o e vecceeoasosconns 1
16 C 12249 SPACER - idler pulley. . . - - ... .. 2
17 C 10463 PULLEY -idler.....ec-c..oe. 3 2
18 C 12264 BUSHING - idler pulley - . - - -+« 2
19 C 12255 BRACKET - idler pulley suppori-] 1
20 C 12256 BRACKET - idler pulley 1
21 C 12236 SPACER : =+ e+ v o v e v : 2
22 113- 258 BOLT - 3/8" x 6" N.C. He 1
23 113- 257 BOLT - 3/8" x 2-1/2" 1
24 192- 21 LOCKWASHER - 3/8{C a3 « e e e e et it i e ieetneenn 6
25 129~ 103 NUT - 3/8"N.C.HEX €%/c + + v s e vt eveceecoaeccescoons 6

‘e 26 C 12242 ROD -tension afiiat e - « « ¢« ¢ o e s s 0 e oot t v s o eesocesons 1
27 132- 310
28 C 12239
29 C 11985
30 C 10952
31 141- 6
32 195- 530
33 C 12513
34 C 12267 IN
35 C 11984 —center Lift. « « « « c ¢ ¢ c v e v e bt i st e b e et e
36 C 10821% IN - clevis 1/2" X 7/8" v v vttt e e vt teoncanacssonncns 2
37 C 12 GUARD - deckbelt R.H.c « « « + ot et o s venssvonocosnnoss 1
38 C GUARD ~deckbelt LLH.. « ¢ « ¢ c + e v o0 s s o eensssssssoesecae 1
39 187- SCREW - 1/4" x 1/2" Self-tapping HexHead . . . . . . . . ... ... 10
40 C 12218 BRACKET -~ mower mounting R.H.. . . . c o - oo i v e e vt vns 1
41 C 12219 BRACKET - mower mounting L.H.. . . . . . c oot o v e v e n ot 1
42 111- 362 BOLT - 3/8"x 1-1/4" N.C.Rd. Hd. Sq. Neck ............. 4
43 C 10898 PIN-safety ... eiiiieieenreeneoeoncnnnnnoas ... B8
44 C 12327 ROD -adjusting lift . ......cco0 it eeeeeennnnns 1
45 131- 165 NUT - 1/2" N.C. GTiPCO =« « + + e e e s v s sveooanoascsaasns 1
46 C 12329 ROD - 1lift link « + ¢ ¢« o o s e 2 e s c s s s e esoocassssocnsncsse 1
41 C 12571 SILEEVE = Iift link - - « s« ¢ ¢ ¢ e e ot e s s v o oo o veocsseocses 1
48 C 14982 BELT - drive - « « e oo e s oo v o ooeecencasoasanes e ee e 1
49 195- 522 WASHER - plain 3/8" « e s v vttt vv e einnee s enannns 2
50 131- 178 NUT - 3/8" N.C. GTiPCO + =« + =+ oo s e evaenanesnnoosans 2
51 111- 317 BOLT - 3/8" x7/8" N.C. Rd. Hd. Sq. Neck - -+ - e e e e 0 e 0 v v 1
52 C 12627 BELT «-mOWer deCK + » + + ¢ s s v s oo s et s s 0t aoenosseesss 1
53 C 12519 DECAL -nNOStep - - ¢+ e v vt v oevoosneenacaneencssss 2
54 A 170404 DECAL - caution spinningblade - - -+« - ¢ cocvcecreece.cn. 2
55 C 12664 DECAL - ASA safety- « -« c e cvvoevecnoeneneeecaancns 2
56 129- 105 NUT - 1/2"N.C.HexX «+ccssceososconnss cesessescse 2
57 C 14265 PIN-CleViSI/ZN""""" -------- es e s esescsvsses 1

April, 1973




12




ROTARY MOWER, GRADER BLADE AND DUMP CART 13

MODEL E44 ROTARY MOWER
155 GARDEN TRACTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 12169 DECK-mower E-44 - - v tcsvororrtocreseccacnn 1
2 C 13594 COVER -frontdeckbelt « .+ ¢ o vt eieceieeeeesnenn 1
3 C 10822 WASHER -~ mower gpindle -« - - ccroever oot 3
4 126- 19 KEY - Woodruff #11 . ¢ ¢t o ¢ e o v et e ot e s v os oo svenneceasn 4
5 C 12252 PULLEY -mower drive -« - c.:coece e s oeccccecscsnon 1
6 C 12253 PULLEY ~-mOWEr deCK + + o c o s o e s e e oo evoaceeansasoasss 3
7 131- 172 NUT - Gripco 3/4"-16 HexX .+« e e ev v v ceeeccaressnsns 3
8 C 12251 PULLEY -deck idler -« « e v v v et o e e o v s s socoossonceess 1
9 C 12183 BRACKET -idler - -« c et st o coesecenosnnessoscscscaes 1
10 C 12225 FRAME -mower lift. « « « ¢ ¢ e ¢ ¢ ettt e e et e eoovecesssns 1
11 C 12230 BELLCRANK = Jift « « « « o e e e o o oo aeooocassacssnecsss 1
12 C 12259 LEVER -front Iift . .« - « ¢« ¢ ¢ e o ¢t ¢t ¢t o e et ot a e e s 0000 1
13 138- 2002 PIN - spirol roll 3/16" x 1-1/4" - « « c o c e v v e e et i e 1
14 C 12250 CLAMDP —tUDE ¢ « + c = ¢ s+ oo s o s s sesovososscscsoasssssae 1
15 C 12254 LEVER ~belt tenSion « « « ¢ o s c s o s e o s e s v osoocvaoesans 1
16 C 12249 SPACER - idler pulley -+« «----, N\ s s s o s st n e 2
17 C 10463 PULLEY -idler- -« -« «eoooee N Y e eet s e 2
18 C 12264 BUSHING - idler pulley - - -+ - - - @ ................ 2
19 C 12255 BRACKET - pivot LLH, =« - ¢« £ J)e v e v ccv e, 1
20 C 12256 BRACKET - pivot R.H. « ccns + Ne Jf oo vevocnceeeoannnns 1
21 C 12236 SPACER « -« c e cvovose- \0 ..................... 2
22 113- 258 BOLT - 3/8" x 6" N.C. HEXORSD » ¢+ e o e v e e eeaansococens 1
23  113- 257  BOLT - 3/8" x 2-1/2" NCOHEX « « + v vvvnvvnennneannn. 1
24 192~ 21 LOGKWASHER - 3/80C =" - s e e et e ettt eccnccena v 6
25 129~ 103 NUT - 3/8" N.C. & ........................... 6
26 C 12242 ROD - belt adju ............................ 1
27 132- 310 PIN - cotter A 8
28 C 12239 NUT - adjusting }b « « o v = oo s e s e v ovoososeoanesnnnsns 1
29 C 11985 Uft LLH. <« c ot o o oo o s noveenscceess 1
30 C 10952 A N 2
31 141- 6 TBYAE 1/2" e e e eveeee s eineeneaneneens e 2
32  195- 530 ASHER - PIAIN 1/2" « e e oo e emvnecanoeenaneeennens 10
33 C 12513 BOD=dront torear Lift R.H.c « « ¢ ¢ ¢ v c s s o s s s s s s s v onsans 1
34 C 12267 INK - bottom lift LLH. « ¢ e v ot e vt ieeieeeenneee.n. 2
35 C 11984 NK ccenter Lift . o« « « e e e v o o et v e oo assoesossoseess 2
36 C 10821% ZIN = CLeVAS 1/2" X T/8" « « v v e eoteeeeee e e e eeaaan 2
37T C 12 GUARD -deck belt R.H. -« ¢ s e e et e o st oonceceooecceess 1
38 C GUARD -deck belt LLH. <« c ot c ot e o s eeonoseocscesscses 1
39 87-\10 SCREW - 1/4" x 1/2" Self-tapping Hex Head - - . . . . .. ... ... 10
40 C 12218 BRACKET - mower mounting R.H.. - - . . . . v e v v v v vt i o 1
41 C 12219 BRACKET - mower mounting L.H. -+« 0o cvv oo 1
42 111- 362 BOLT - 3/8" x1-1/4" N.C. Rd. Hd. Sq. Neck .. ........... 4
43 C 10898 PIN-Safety -« ccceeeeeeeeeaneoessoessaescoeeees 6
44 C 12327 ROD - adjusting lift - ..+ttt 1
45 131- 165 NUT - 1/2" N.C.Gripeo: « = = « s s e e e e v e e vt v oo eenecans 1
46 C 12329 ROD = Iift JiNK « = « ¢ = o = o o e s o e o oo esoososocsssnessas 1
47 C 12571 SILEEVE = Lft 1ink « ¢ « s« e ¢ o s e s o o e oo o a s o v enesesssss 1
48 C 14982 BELT = dFiVEe =+ + ¢ ¢ ¢ o e ¢ s o e oo o oo o s ovussonsseensoesaes 1
49 195- 522 WASHER - plain 3/8" « « s v e e o ettt v e eeteneennonnnn 2
50 131- 178 NUT - 3/8" N.C. GTipPCO =+ ¢+ =« + o v st s v e s oo ncnncencennn 2
51 111- 317 BOLT - 3/8" x7/8" N.C. Rd. Hd. Sq. NeCK » « + v ¢ v« o et v s v 0 1
52 C 10919 BELT -~ MOWEI AECK + = + o = = e o s os e v oo s aneoosssssesess 1
53 C 12519 DECAL -nOStep « + + =« v oo oo s oo eeeennneecaecnnsons 2
54 A 70404 DECAL - CAUtiON - + « ¢ oo e o e o o s o o v oeoosescsasossssoesos 2
55 C 12664 DECAL - ASA safety- « ¢ s e e e v e cencetneccreecenn 2
56 129- 105 NUT-=1/2"N.C.HEX .+ eeetevoconosccsnscsossen esees 2
57 C 14265 PIN - clevis 1/2'" ¢ v e e o e s son cee o e s et e o es et ee e 1

Printed in U.S.A, April, 1973




14




ROTARY MOWER, GRADER BLADE AND DUMP CART 15
MODEL E44R ROTARY MOWER

REF. PART NO.
1 C 12169
2 C 13594
3 C 10822
4 126- 19
5 C 12252
6 C 12253
7 131- 172
8 C 12251
9 C 12183
10 C 12225
11 C 12230
12 C 12259
13 138- 2002
14 C 12250
15 C 12254
16 C 12249
17 C 10463
18 C 12264
19 C 12255
20 C 12256
21 C 12236
22 113- 258
23 113- 257
24 192- 21
25 129- 103
26 C 12242
27 132- 310
28 C 12239
29 C 11985
30 C 10952
31 141- 6
32 195- 530
33 C 12513
34

35

36

37

38

39

40

41

42 111- 362
43 C 10898
44 C 12328
45 131- 165
46 C 12330
47 C 12571
48 C 14894
49  195- 522
50 131- 178
51 111- 317
52 C 10919
53 C 12519
54 A 70404
556 C 12664
56 129- 105
57 C 14265

Printed in U.S,A.

DESCRIPTION REQ'D
DECK - mower E-44 * = -c-c-sceserccccescncnceene 1
COVER - frontdeck belt = * == s« s cer s en 1
wASHER - mower Spindle -------------------------- 3
KEY - WOOdruff #11 .............................. 4
PULLEY - mower drive + =+ =*c*sstos s teeencconcans 1
PULLEY -mower deck * + =+ ** s s ssssesecennncccceoes 3
NUT - Gripco 3/4"—16 HexX-****ccc s s s rsessooncncecns 3
PULLEY - deckidler « » +»=cv-stoesssccesccercncsnn 1
BRACKET - idler ................................ 1
FRAME - mower Jiff < oo v e o s s e o s e s e e oo 1
BELLCRANK - lift « » o ¢ =« o v e e o s e aeee oo acccsnenan 1
LEVER - front Jift = « o oo s e s e s et e e e e s o e e e s o e 1
PIN - spirol Toll 3/16" X 1=1/4" + + <= s+ v e oo e e vmeeanenn 1
CLAMP -=tUDE = ¢ v ocosseenocecnnonassnanonsnsse 1
SPACER - idler pulley =« ==« s csrsrseeaccaecacece 1
PULLEY - idler pulley « + < ===« (g oo ecccos 2
PULLEY - idler=- - «-¢***=="**"~-" . 2
BUSHING - idler pulley = * - - -~ N\ 2
BRACKET - idler pulley suppo 1
BRACKET - idler pulley s 1
SPACER * *=* =" 2
BOLT - 3/8" x 6" N.C. He 1
BOLT - 3/8" x 2-1/2" 1

6
6

LOCKWASHER - 3/
NUT - 3/8" N.C. =
ROD - belt adju 3

GUARD -deck belt LLH, + - reereeecectence 1
SCREW - 1/4'" x 1/2" Self-tapping Hex Head « = = =« + ==« -+ -« 10
BRACKET - mower mounting R.H, =« <+ s+ s 1
BRACKET - mower mounting L.H, « <« -« s cceeeeeccen.. 1
BOLT - 3/8" x 1-1/4" N.C. Rd. Hd. Sq. Neck -« ===+ 4
PIN - Safety «ccovcevrososnnsenoneaneaeceenennes 6
ROD - adeSting Jift e = o« o @ e c e s e e o e et et st s e e i
NUT - 1/2" N.C. Gripco = =+ v msmcsemacnc o 1
ROD -~ lift link = = = =+ * + = c s e s o es s ooe oo ccencocnoness 1
SLEEVE - lift link * = - =+ = -« s es s ovesesoocccecncnnn 1
BELT -drive =+« + oot s orteacoensececscessssons 1
WASHER - plain 3/8" ............................. 2
NUT - 3/8" N.C. Gripeo: * = = s s - s s s s smmse s 2
BOLT - 3/8" x 7/8" N.C. Rd. Hd. Sq. Neck = » - - -+~ 1
BELT -~ MOWEL AECK + + + » == == s+ oo oo oonnnonnnneeencs 1
DECAL - no step ................................ 2
DECAL - caution =« « =+ + = = = s s s s o s st oo et et seeccenenns 2
DECAL - ASA safety = +r -+t eossosmoconenscescnsonnn 2
NUT - 1/2" N.C. HEX +vcvsvsnossssaasssscccaccns )

PIN - Clevis 1727 e e v s e tesesesustvcncctcetenscces 1
S April 1973




16




ROTARY MOWER, GRADER BLADE AND DUMP CART 17

MODEL E44T ROTARY MOWER
T-90 UTILITY TRANSPORTER

REF. PART NO. DESCRIPTION REQ'D
1 C 12169 DECK-mower E-44 . .« c v et t ce et seosestscnsconcase 1
2 C 13594 COVER -frontdeckbelt « « « « o e e v v o v et cinnoeccocsnen 1
3 C 10822 WASHER - mower Spindle .......................... 3
4 126- 19 KEY - Woodruff #11 ¢« e ¢ ¢ v e c st e s oee et ocacssecsscoes 4
5 C 12252 PULLEY ~-mower drive -« . -« ccs oo oo etoocccccecaece 1
6 C 12253 PULIEY -mower deck « ¢ « ¢« ¢ e e s e oo cc v vt v o veoceconnse 3
7 131- 172 NUT - Gripco 3/4"-16 HeX+ » « « = s e s e s v v eevccrsvvonens 3
8 C 12251 PULLEY -~deckidler - - «cc e coeecocccescnccecoe oo 1
g9 C 12183 BRACKET - idlere -+« v s s ocessesoosscnsceoscansons 1
10 C 12590 FRAME - mower Jiff« » ¢ e v o e s s e s e v et ot s s 0 oo oo 1
11 C 12230 BELLCRANK = Lift « - » =+« csoccsvocnoocsccnoasssess 1
12 C 12259 LEVER - front lift » - o« c e o ¢ e e s e s e e ceeccccss, P §
13 138- 2002 PIN - spirol roll 3/16" x 1-1/4" + - e e e e v v e v neen e 1
14 C 12250 CLAMP -tUDE + » + ¢ v oooscoocasocsocsnsosensonans 1
15 C 12254 LEVER -tensioning « « ++ s e - s e st eccoccceccnronocens 1
16 C 12249 SPACER - idler pulley: « « e o ¢ « s e o eme o s ooocoscsscesss 2
17 C 10463 PULLEY -idlers - « « o o e o oo s ooy N\ s cooecosasosas 2
18 C 12264 BUSHING - idler pulley « « « « « « « N o eosscocssonens 2
19 C 12255 BRACKET - idler pulley support LLENV .. e e v v iceceriene 1
20 C 12256 BRACKET - idler pulley Suppdft ByH! « « e e e e v e et oo e v e 1
21 C 12236 SPACER . . « + e e ¢ e o B 2
22  113- 258 BOLT - 3/8" x 6" N.C. H e QDeeeerrscrenseassseansos 1
23 113~ 257 BOLT - 3/8"x2-1/2" NG HEX ¢ ¢ e ot avoeeroceccncnns 1
24 192- 21 LOCKWASHER - 3/8/5% e ) s v e et e et voenecenescacnans 6
25 129- 103 NUT - 3/8" N.C. ) e e e s s s e s e e s s e s e o e sees 6
26 C 12591 ROD - belt adjustone T e e e s e e et eoranncecaacnnonns 1
27 132- 310 PIN - cotter @1 ............................. 8
28 C 12239 NUT - N, c c tt e s s esecs s s es s ae s oo s . 1
29 C 11985 i Lt e e st e s reennac s st s e s e 1
30 C 10952 B N N S 2
31 141- 6 \ VIS 1/2! & it e e e et e et e s e e s e 2
32 195- 530 ASHER plain 1/2" « « ¢t e ettt ittt i e 10
33 C 12513 33 ) - S T T e N I ) 1
34 C 12267 NK - leveling L.H.: - ¢« e e v et e e cmeccnnnsceoneenns 2
35 C 11984 TRK —center Lift - « « « « « c o« « s e o c e o oo oo s 0aassocescaeos 2
36 C 1082 PIN - clevis 1/2" x 74 A I P AT SRR 2
37 C 12 GUARD - deCk belt R.H, - v v cvo oo evcoccconsoonnonnes 1
38 C GUARD -deckbelt LLH., «+ - ssseesovsosoconcnoncan 1
39 187 SCREW - 1/4" x 1/2" Self-tapping Hex Head « « - = = =« - ¢ ¢ ¢ e oo 10
40 C 5 BRACKET - mower mounting R.H.e « c ¢ o s v v o v veesoncen 1
41 C 12586 BRACKET - mower mounting L.H, « «c - ceos e eeee 1
42 111- 362 BOLT - 3/8"x1-1/4" N.C. Rd. Hd. Sq. Neck - +:ccccvee-n 4
43 C 10898 PIN - safety ««cccocveeeecacacccssccccnsanceccccn 6
44 C 12592 ROD - adjusting Lift -« « oot eeneececcoencceceonns 1
45 131- 165 NUT - 1/2" N.C. Gripco- - « e e c e e s s o s osoneensacosasos 1
46 C 12593 ROD - Jift IinkK « « « « ¢ e ¢ ¢ e e o e e e o s s s a s soosoeocssoseon 1
47 C 12571 SIEEVE - Lft linkK « « ¢ ¢ ¢ ¢ ¢ 6 ¢ e s e s e o s 0 00 v 00080000 eeo 1
48 C 14894 BELT -~ drivVe: « « o e e e s e o v o e ot saossosoassacscsssses 1
49 195~ 522 WASHER - plain 3/8" « « ¢ ¢t ittt eeetonsccnseancnons 2
50 131- 178 NUT - 3/8"N.C. GripCO: ¢ e e ¢ e v e v v s s s s s oeeccsocensos 2
51 111- 317 BOLT - 3/8"x7/8"N.C.Rd.Hd. Sq. Neck . . . « . .. . e v e e v v 1
52 C 10919 BELT -mower decK « « « « o o ¢ s o v e s s s ossooaocoasssccs 1
53 C 12519 DECAL -NOStEP « v« v v v v eavscostsssssnsscssons veo 2
54 A 170404 DECAL = CAUtiOn + - » = « « e s s e e s s s e s oo aosossanocconss 2
55 C 12664 DECAL - ASA Safety- « « s o« v o oo v oo cncoanasanaasos 2
56 129- 105 NUT - 1/2" N.C.HeX +e oo sevacscess cecsesesesenases 2
57 C 14265 PIN -~ clevis 1/2" vt et oeeeseococcoansecs B §

Printed in U.S.A, April 1973




17A




CASE ROTARY MOWER, GRADER BLADE AND DUMP CART

C15081 DECK
FOR "“E”

REF. PART NO,

C 15081
1 C 14482 SPRING - lifte =«
2 129- 102
3 192- 20
4 113- 102
5 C 15077
6 131- 178 NUT - lock 3/8" NC hex ZP
7 195- 522
8 C 14731 BRACKET -~ idler- -
9 C 14768 SPACER = =+ ° " .
10 195- 530
11 113- 207

Printed in U. S, A,

IDLER KIT

SERIES MOWERS

DESCRIPTION

KIT -deckidler cccccecoceccosecnes

NUT - 5/16" NC hex ZP- - - *
LOCKWASHER - 5/16" ZPe+ <+
BOLT - 5/16" x 3/4" NC hex ZP++ -«
BRACKET - spring anchore =+«

WASHER—plain 1/2" ZP e ® o & s s 0 o
BOLT - 3/8" x 1" NC hex ZP -«

WASHER - plain 3/8" ZPe e+ csccvces

178

s}
8
g

L ]
.
L ]
L]
.
Pt b b A DD DD b b b b b

June 1969







-l

OO OO -

ROTARY MOWER, GRADER BLADE AND DUMP CART

19

MODEL D40 GRADER BLADE

REF. PART NO.

C 10850
C 10820
C 10898
C 12887
C 10821
132- 48
C 10967
C 10966
C 10965
C 10921
C 10896
129- 103
C 10873
15- 856
92- 8
25- 108
141- 56
C 10870
C 11049
C 10968
C 10871
11- 516
92- 5
25- 105
C 10888
111- 342

9
<

Printed in U, S. A,

%)

155 GARDEN TRACTOR

DESCRIPTION REQ'D
FRAME -grader <+« ¢ ccccteceovconcnn e e e s e s s e e e 1
PIN - clevis - 5/8" e 8 6 6 06 60 8 06 06060605 0600060600000 e oo e o2
PIN - Safety ............ ¢ o 5 8 06 06 88 6800008 « o0 o o e 04
LINK - grader Jift « o ¢ o0 e 0 0 0 0@ P e o e .« o2
PIN-clevis = 1/2" « e+ et e e resacsnsnrooccccsocsnns 4
PIN-cotter = 1/8" X 1" ¢ c o e caeenvstoneecncnesocenns 4
BOLT -3/8"x3"hexhead «:«¢-vcevececenceeccse. S |
SPRING -extension e« ¢ ¢ o s e ¢ oo e oo oo cooocee sesee ]
PLUG - spring adeStment ..................... esoessl
SPRING - compression « « ¢« e v e oo e e vaeeean e s s e s 0 s e s e 1
WASHER - CUP =+ e oo s s cocossccossscncososccesssas o1
NUT - 3/8"-18 N, C, « oo eossoesectosonssocssnsaes eesoal
WELDMENT ~blade pivot - ¢ ¢+ ¢ e e e v v e v et eccecsnonans 1
BOLT -1/2"x3-1/2"N, C., + v e eenvancsnsos ecoessencessl
WASHER - 1/2" SAE std, 10ck « s -« (6 e+ s o500 P |
NUT -1/2"-13 N, C.- e v o e o v e e N W s e e et e eeesh
PIN - clevis - 1/2" 2
BLADE - 44" grader. . .. . . . .1
BOLT - 3/8"x 10" N. C. . 1
SHOE - grader. ... .. oot e e s 9
BLADE - 44" scraper - \1? ................. ceeeand
BOLT - 5/16" X1"roudd heatd - « e v ¢ ¢ c e e e e e e s e o e s 0o 9
WASHER - 5/16" S OCK o o o0 et 0 06o0esoeosscsssoccsce g
NUT - 5/16"<18 héX 7el/ e ¢ c e s o o v s et o . e cesee s 9
PIN-locking (/ioosy s s eceeecosceertotcssscnssscccens 1
BOLT - 3/8" round head, square neck - ---+ccco--0.. 1

N
N
S

April, 1973







ROTARY MOWER. GRADER BLADE AND DUMP CART
MODEL D4OR GRADER BLADE

195 GARDEN TRACTOR AND T-90 UTILITY TRANSPORTER

21

REF. PART NO. DESCRIPTION REQ'D
1 C 10850 FRAME - grader « « ... Gt s et e st e s et N |
2 C 10820 PIN - clevis - 5/8" . «ccceo e e e e n e ceseresens . 2
3 C 10898 PIN - safety ...... e s e e s s e s e s s e s s e . cesaess 4
4 C 12887 LINK - grader Lift « -« ... c e erecseenaesenas cevees 2
5 C 10821 PIN - clevis - 1/2" ..... et e s et vens e aens . cesese 4
6 132- 48 PIN - cotter - 1/8"xX 1" + e« v v e es e ceeescssss 4
(i C 10967 BOLT - 3/8"x3"hexhead « «c:oveeeecacsvonsss ceeess 1
8 C 10966 SPRING - extension « « « « « « « et e e s st s et eacs P |
9 C 10965 PLUG - spring adjustment . ....c.ccc..n O |
10 C 10921 SPRING -~ compression « + « « » » cesee s reseen P |
11 C 10896 WASHER = CUP s oo s eevoves e e s s es s e I |
12 129- 103 NUT = 3/8"=18N. C. c ot ovecvosonnonocenns B
13 C 10873 WELDMENT - blade pivot + « « « = o . ¢ . & s e s e e ces e 1
14 15- 856 BOLT - 1/2"x3-1/2"N.C, «cccocesnsn D |
15 92~ 8 WASHER - 1/2' SAE std. lock « -« .. P |
16 25- 108 NUT = 1/2"<13 N. C. cvovveooos @0 ..., e .. 5
17 141- 56 PIN - clevis = 1/2" s+« v v oo NOEEREE e e ea e . 2
18 C 10881 BLADE-sO"grader ....... .-.-........... . 1
19 C 11049 BOLT - 3/8"xX 10" N, C. ZP -\ +f)vevrreceveccncn IO |
20 C 10968 SHOE - grader « e+« o« ¢ c e % s s s e e s s e e s e s b e e s 2
21 C 10878 BLADE - 50' scraper - X .0. e e e e s e e o s e s 0 cs e eeoee 1
22 11- 516 BOLT - 5/168" x 1" routid head =« « s« oo e (1]
23 92- 5 WASHER - 5/16" S ock ... e e e e an e ans eses< 10
24 25- 105 NUT - 5/16"-18 h ces e e s s e B (1)
25 C 10888 PIN - locking «F o> 0Ne = o o o« et eceeos s ce e reno 1
26 111- 342 BOLT - 3/8" round head, square neck -« -« 1

9
<

Printed in U. S. A,

°©
:\%
@

April, 1973







ROTARY MOWER, GRADER BLADE AND DUMP CART 23

MODEL C50 DUMP CART

155 AND 195 GARDEN TRACTORS
AND T-90 UTILITY TRANSPORTER

REF. PART NO. DESCRIPTION REQ'D
1 186- 218 SCREW - 5/8"No.5round head . ... v oo eeeeeennnnnnnnn. 6
2 C 11436 ANGLE - stiffener . « - ¢ v o o ot v et e oo e v eeeoonnenessasns 2
3 C 11437 TAIL GATE = WOOA + « ¢ + ¢ 0 s s 0 0 v oo oonncencensessasan 1
4 C 10660 BODY -trailerassembly. . . c c o ot v v et ot et entnvnevses 1
5 132- 93 PIN - cotter 3/16" X 1-1/4" & v v v i i it et et i ieenneennnnas 2
6 A 70063 WHEEL -a28Sembly « - ¢t et ev it ittt e osconcoeaneenss 2
7 A 70479 RIM-wheel 4 X 8. ...ttt ittt eeeeeeeeeoonnnnnas 1
8 A 70398 BUSHING ~ wheel flanged 3/4™ . . . . o vttt ittt tie e ee e e 2
9 219- 1 GREASE FITTING - ZE€XK. « « ¢ ¢ st v v ot ot enerooencnonses 1
10 C 10664 BRACKET - aXIl€ o ot s o et v st s oueveoeenceecncnnesnsss 2
11 12- 512 BOLT -5/16"x3/4"rd. hd., SQ. NECK « « = « c e v v v v e en v 6
12 92- 5 WASHER - 5/16" SAE Std. 10CK. « « « « « o e e e vt et v e neeenns 6
13 25- 105 NUT =5/16" N.C. HEX - « « s e ¢ e st o voenooanoeronnsnnsos 6
14 C 10666 TONGUE - rear assembly withaxle. . . -« « e v v e v vt e s v e 1
15 12- 612 BOLT - 3/8"x3/4" rd. hd., SQ. NECK. e + ¢ o o e e v e v e vnnnnn 2
16 92- 6 WASHER - 3/8" SAE std. lock . ... eNY s ¢ o s et e e 2
17 25- 106 NUT-3/8"N.C.Hex «+cescu. N e renrresenaaens 3
18 C 10665 TONGUE - front assembly . . . (. \M .. ...c.. .00 1
19 C 10661 LEVER -release « « « o - « « B = 1
20 C 10662 KNOB - release lever . . e N/ s et e e ettt e 1
21 15- 656 BOLT - 3/8" x 3-1/2" hex QG eseevsansennsannsneees 1
22 25- 148 NUT - 3/8" N.C. hex ja Nt sttt e et e e e 1
23 C 10663 SPRING -release lever v/l e v v v i i i ittt et s et s nnncneen 1
24  95- 5 WASHER - 5/16" S plain . . . . ... . i i it e i e 1

25 25- 105 NUT = 5/168" NoCeReE 7 e vt e ee ettt neneneennneenns 1
26 25- 145 NUT - 5/16" D 1 ¢ 1
O 2

¢
@

Printed in U. S. A. June, 1967







ROTARY MOWER, GRADER BLADE AND DUMP CART 25

MODEL ESO DUMP CART

155 AND 195 GARDEN TRACTORS
AND T-90 UTILITY TRANSPORTER
REF. PART NO. DESCRIPTION REQ'D
1 C 13417 TAILGATE . . . . . . s v et v et v e e e e et s e er e e e ane 1
2 C 13416 BODY &ttt ittt ittt e et et et 1
3 132~ 312 PIN - cotter, 3/16" X 1-1/4" -« c ¢ et et ittt ittt e e 2
4 195- 109 WASHER, 3/4" . it ittt ittt ettt et ettt e e saeneaenan 4
5 A 170398 BUSHING - 3/4" flanged . . v v oo v o v v oo oe et maee neenan 4
6 219- 1 FITTING ~IUbe . . ..ottt ettt ite e it s ennennnsenss 2
i A 170479 WHEEL RIM . .. ..ttt ittt et s e nesenesnnsenes 2
8 321- 429 DECAL - Ca8€. « o vttt vttt s e o scnoeeceneeanoneennns 2
9 111- 215 BOLT - 5/16" x 3/4" Rd. Hd. Sq. Neck Zinc Plated ......... 11
10 192~ 20 LOCKWASHER - 5/16" Zinc Plated. . . . . . o v v v vt en v e 11
11 129- 102 NUT - 5/16" N.C.Hex Zinc Plated . .. . ..ot v v v e munen.. 11
12 C 13418 BRACKET -axlemounting .. ........... 0t ieereenns. 2
13 C 13419 BRACKE T - release. . c v c v o o0 ot o v eennnenoonecoenss 1
14 C 13425 TONGUE - rear assembly w/axle . « .« « o v et e e vveeneeeenn 1
15 C 13421 TONGUE -front ............... O 1
16 C 13422 LATCH-release. . « o e v e v o v v v P 1
17 C 13423 GUIDE - release . o v v v ot v o v v o e Y e e v et v v e nonsns 1
18 C 13420 SPRING - r€leaS€ .« « v ¢ et v o o oide o)) = e v v e v o oevonceoaa 1
19 C 13424 LEVER - release. ...... B IS 1
20 131- 351 NUT - 10CK 5/16" o6 0 0 0 Qs 6 557 4 o s o v o st v eonnnnns 1
21 113- 103 BOLT - 5/16" x 1" N.C. \\ et e e et 1

Printed in U, 8. A,

April, 1973




26 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70063 23 6 C 10898 13 43 C 12230 15 11
A 70398 23 8 C 10898 15 43 C 12230 17 11
A 70398 25 5 C 10898 17 43 C 12236 11 21
A 70404 11 54 C 10898 19 3 C 12236 13 21
A 70404 13 54 C 10898 21 3 C 12236 15 21
A 70404 15 54 C 10899 5 2 C 12236 17 21
A 70404 17 54 C 10899 7 2 C 12239 11 28
A 70479 23 7 C 10899 9 2 C 12239 13 28
A 170479 25 7 C 10919 13 52 C 12239 15 28
A 70514 9 27 C 10919 15 52 C 12239 17 28
A 10523 5 26 C 10919 17 52 C 12242 11 26
A 70523 9 28 C 10921 19 10 C 12242 13 26
A 170524 5 20 C 10921 21 10 C 12242 15 26
A 70524 7 20 C C 12249 11 16
A 70524 9 20 C C 12249 13 16
C 10463 11 17 (o} C 12249 15 16
“C 10463 13 17 C C 12249 17 16
C 10463 15 117 C C 50 11 14
C 10463 17 17 Cc C 13 14
C 10660 23 4 C 1 15 14
C 10661 23 19 C 250 17 14
C 10662 23 20 C 12251 11 8

C 10663 23 23 C 12251 13

C 10664 23 10 c > 12251 15 8
C 10665 23 18 c C 12251 17 8
C 10666 23 14 c C 12252 11 5
C 10807 5 1 C C 12252 13 5
C 10807 7 1 c C 12252 15 5
C 10807 9 1 (o} C 12252 17 5
C 10808 5 8 C C 12253 11 6
C 10808 7 8 C C 12253 13 6
C 10808 9 8 (o) C 12253 15 6
C 10810 5 3 C C 12253 17 6
C 10810 7 3 C C 12254 11 15
C 10810 9 3 C C 12254 13 15
C 10820 19 2 C 12254 15 15
C 10820 21 2 C 12254 17 15
C 10821 11 6 C 12255 11 19
C 10821 13 6 C 12255 13 19
C 10821 15 : C 11985 17 29 C 12255 15 19
C 10821 17 cC 11990 7 13 C 12255 17 19
C 10821 19 C 11990 9 13 C 12256 11 20
C 10821 21 C 11992 7 10 C 12256 13 20
C 10822 5 C 11992 9 10 C 12256 15 20
C 10822 7 C 12169 13 1 C 12256 17 20
C 10822 9 C 12169 15 C 12259 11 12
C 10822 11 C 12169 17 1 C 12259 13 12
C 10822 13 c 12177 5 9 C 12259 15 12
C 10822 15 c 12177 7 9 C 12259 17 12
C 10822 17 c 1217 9 9 C 12261 5 6
C 10850 19 C 12183 11 9 C 12262 7 6
C 10850 21 Cc 12183 13 9 C 12262 9 6
C 10870 19 C 12183 15 9 C 12264 11 18
C 10871 19 C 12183 17 9 C 12264 13 18
C 10873 19 C 12218 11 40 C 12264 15 18
C 10873 21 C 12218 13 40 C 12264 17 18
C 10878 21 C 12219 11 41 C 12266 9 29
C 10881 21 Cc 12219 13 41 C 12267 11 34
C 10888 19 C 12225 11 10 C 12267 13 34
C 10888 21 C 12225 13 10 C 12267 15 34
C 10896 19 C 12225 15 10 C 12267 17 34
C 10896 21 C 12230 11 11 C 12272 5 21
C 10898 11 C 12230 13 11 C 12272 1 21




NUMERICAL INDEX 27

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NOJ. NO. NO.
C 12272 9 21 C 13416 25 2 111- 317 15 51
C 12278 13 37 C 13417 25 1 111- 317 17 51
C 12278 15 37 C 13418 25 12 111- 342 19 26
C 12278 17 317 C 13419 25 13 111- 342 21 26
C 12279 13 38 C 13420 25 18 111- 362 5 23
C 12279 15 38 C 13421 25 15 111- 362 1 23
C 12279 17 38 C 13422 25 16 111- 362 9 23
C 12281 15 40 C 13423 25 17 111- 362 11 42
C 12282 15 41 C 13424 25 19 111- 362 13 42
C 12283 11 1 C 13425 25 14 111- 362 15 42
C 12307 5 13 C 13594 11 2 111- 362 17 42
C 12309 5 10 C 13594 13 2 113- 102 17B 4
C 12311 5 19 C 13594 15 2 113- 103 25 21
C 12311 17 19 C 13594 17 2 113- 207 178 11
C 12311 9 19 C 14265 11 57 1 257 11 23
C 12323 5 11 C 14265 13 57 2N\ 257 13 23
C 12323 7 11 C 14265 15 57 257 15 23
C 12323 9 11 C 14265 17 57 ( - 257 17 23
C 12327 11 44 C 14482 17B 3 13- 258 11 22
C 12327 13 44 C 14731 17B @ 113- 258 13 22
C 12328 15 44 C 14786 17 9 113- 258 15 22
C 12329 11 46 C 14894 15 © | 113, 288 17 22
C 12329 13 48 C 14894 1'@ 115. 208 5 7
C 12330 15 46 C 14982 48 115- 208 7 7
C 12364 1 37 C 14982 48 115- 208 9 7
C 12365 11 38 C 126- 19 11 4
C 12513 11 33 ) 126- 19 13 4
C 12513 13 33 126- 19 15 4
C 12513 15 33 126- 19 17 4
C 12513 17 33 1 129- 102 25 11
C 12518 5 27 1 28 11 129- 102 178 2
C 12518 7 26 12 23 15 129- 103 5 18
C 12518 9 26 612 5 4 129- 103 7 18
C 12519 1 53 2 7 4 129- 103 9 18
C 12519 13 5 G5 12 9 4 129- 103 11 25
C 12519 15 QQ 15- 656 23 21 129- 103 13 25
C 12519 17 15- 856 19 14 129- 103 15 25
C 12520 5 15- 856 21 14 129- 103 17 25
C 12520 > 25- 105 19 24 129- 103 19 12
C 12571 11 47 25- 105 23 13 129- 105 11 56
C 1257 13 47 25 105 23 25 129- 105 13 56
c 1257 15 47 25- 106 23 17 129- 105 15 56
C 125M 17 41 25- 108 1 18 129- 105 17 56
C 12585 17 40 25_ 168 21 16 131- 165 11 45
C 12586 17 41 25_ 145 23 26 131- 165 13 45
C 1259 17 10 25 146 23 22 131- 165 15 45
C 12591 17 26 92- 5 19 23 131- 165 17 45
C 12592 17 44 92, 5 21 23 131- 172 11 7
C 12593 17 46 92- 5 23 12 131- 172 13 7
C 12615 15 2 92.- 6 5 5 131- 172 15 7
C 12615 17 2 92- g 7 5 131- 172 17 7
C 12627 11 52 92- 6 9 5 131- 178 11 50
C 12643 13 48 92- 6 23 18 131- 178 13 50
C 12664 11 55 92- 8 19 15 131- 178 15 50
C 12664 13 55 92- 8 21 15 131- 1178 17 50
C 12664 15 55 95- 5 23 24 13i- 178 17B 6
C 12664 17 55 111- 215 25 9 131- 351 25 20
C 12887 19 4 111- 317 11 51 132- 48 19 6
C 12887 21 4 111- 317 13 51 i 132- 48 21 6




28

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO™
132- 93 23 5

132- 310 5 15

132- 310 7 15

132- 310 9 15

132- 310 11 27

132- 310 13 27

132- 310 15 27

132- 310 17 27

132- 312 25 3

138- 2002 11 13

138- 2002 13 13

138- 2002 15 13

138- 2002 17 13

138- 2008 5 14

138- 2008 7 14

138- 2008 9 14

138- 2033 5 12

138- 2033 7 12 ()
138- 2033 9 12

141- 6 11 31 @
141- 6 13 31 \0
141- 8 15 31

141- 6 17 31 @

141- 56 19 17 %

141- 56 21 17 &

186- 218 23 1 @ _
187- 1036 11 39

187- 1036 13 39

187- 1036 15 39 0@

187- 1036 17 39 \

192- 20 178 3 \

192- 20 25 10 @

192- 21 5 17

192~ 21 7 17

192- 21 9 @3

192- 21 11

192- 21 13

192- 21 1

192- 21 1@ 4

195- 108 5 22

195- 108 7 22

195- 108 9 22

195- 109 25 4

105- 522 11 49

195- 522 13 49

195- 522 15 49

195- 522 17 49

195- 522 17"B 1

195- 530 11 32

195- 530 13 32

195- 530 15 32

195- 530 17 32

195- 530 17B 10 .
219- 1 23 9

219- 1 25 6

321- 429 25 8







